

TEST REPORT

No. : SZIN1509009479PS

Date : Sep 23, 2015

Page: 1 of 3

CUSTOMER NAME: TOPEAK NEW MATERIALS AND TECHNOLOGY CO., LTD.
ADDRESS: NO.3 ROAD, HUANGCHONG INDUSTRIAL ZONE, ZHONGTANG TOWN, DONGGUAN CITY

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : CALCIUM SILICATE BOARD
SGS Ref. No. : GZIN1508035772MR
Date of Receipt : Aug 21, 2015
Testing Start Date : Aug 21, 2015
Testing End Date : Sep 23, 2015
Test result(s) : For further details, please refer to the following page(s)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch
Testing Center



Ramber Li
Authorized signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

SGS Bldg. No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86-755) 25328282 f (86-755) 83197625 www.sgs.com.cn
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282 f (86-755) 83197625 e sgs.china@sgs.com

TEST REPORT

No. : SZIN1509009479PS

Date : Sep 23, 2015

Page: 2 of 3

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Pencil Hardness	ASTM D3363-05(2011) ^{e2}	No scratch with 6H	Pass

Note: Pass : Meet the requirements;
 Fail : Does not meet the requirements;
 / : Not Apply to the judgment.

Original Sample Photo:



TEST REPORT

No. : SZIN1509009479PS

Date : Sep 23, 2015

Page: 3 of 3

1. Test Item: Pencil Hardness

Sample Description: See photo

Test Method: ASTM D3363-05(2011)^{ε2}

Test Condition:

Test Pencil: Chunghwa[®]

Test Result:

Pencil Hardness	Client's requirement	Conclusion
No scratch with 6H	≥4H	Pass

Note:1. According to ASTM D3363-05(2011)^{ε2}, 6H is the hardest and the grade 6B is the softest.

6B—5B—4B—3B—2B—B—HB—F—H—2H—3H—4H—5H—6H

Softer←-----→Harder

2. The above tests were carried out by a SGS laboratory.

Test Photo:



*****End of report*****